ROGUE

MONSTER RHINO + INDY
FUNCTIONAL TRAINER

==

%L,

%&L‘

A

%

P o e —= " LBl -

=

—_— e >

= P e T =T «aTo> w=To> «To> «=To> =Tt «=Tto> Tt w=to> o> Tt arte> ato> > > aTte> o> are> a0 ate> o> a=r—> > aa> o are> a0 are> a0 are> aaeo aaeo aaeo aaeo> aaeo >

O

N

ICRSECRSRC RSN RSRCN SN UCR(g)ISY(g)

OODODDOOD

4]

—

[anm—
o!
|
=

=
(=]

SRS RS S SIS ISR S IS IS B S R S et WS S B R S S WS I S M Sl S S i S B S i S

Y

)

S > = o —

=

V=g f=/

7

O 0 O O ettt s* e Y

il

¢/

00009@@@@@@@@@

l\b |
e o e D s e s e e s i s i i e i e i e i > e > >

nﬁ0000000

I

==Y

e

2

— N 1

=

DOODDODDDODODDD

O

Ly )}
y S S— — i — A — ] {— T— T — — {—  {— | T — {— —  —  {— i— — {— {—  i— o—  — ; —  f—

p— —

@)L @)CXCECECECRS

]

[}

Y —~ g ol — — o B f o ——

ISESESESECECRCRCHORCHCRCLCECI®) (@

CHUNCHCHCHCHCNCHCRCHCRCR SR SR SR SR AT SR SR CRCR TR RSN R S

==
(-]

SO RO R SRS NSRS e

=
(-]

= [Y) oY [ 3 (4] [-] ~ [ ®

/\ IMPORTANT SAFETY INFORMATION

e P ey ey Gy Gy Gy Gy Gy Gy Gy Gy Gy Gy Gy Gy Gy Ty Gy Ry Gy Ty Ry Gy iy Gy Gy TRy Gy Gy Ty Gy ey Gy ey Gy Ty Gy ey i
oV o o < V] o8 o

a [-) ~ ® [ ]

[

CECEOCEVECEVECHS)

N

=

e e e e e e T T T e e T T T T T e e T e e e e e e e ===

1O cO)o ©

/

DISCLAIMER:

Resistance training, gymnastics ’[rainir:ngE

are potentially dangerous and may lea
death. Use common sense when training, obtain instruction in the
proper execution of movements, and understand your limitations.
This equipment must only be used by competent and responsible
persons. Obtaining instruction in appropriate techniques and
methods of use is your own responsibility. You assume all risks
and responsibilities for all damage, injury or death which may
occur during or following incorrect use of this equipment in any

matter whatsoever. Ro

and activities at height

replacement value of tﬁe equipment in question.
Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com

0 Severe injury or even

ue Fitness bears no liability beyond the

WARNING:

THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.
MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or
implied warranty, including, without limitation, warranties or
merchantability and/or fitness for a particular purpose with
respect to the equipment. Buyer assumes all liability to use of
equipment.


https://manuals.plus/m/85b7d106e7b14eb2d27d651fec731bb346ec5c6b73e92e613fe6baf5a7794b14

TABLE OF CONTENTS

%Q\\@
{ sSscosoooeny %Qﬂﬁmy :
IN\N\GL222%2%57 </ /7 f[%%%D

A \
N Jo/—)). 6
EvGGGGGGGGGGGG.

ANET &
\(CPRP 22232%%2%%%%%2%%%%%%%%%%%%%%%%323%25%2223332333 g@@

RM-3/4, RM-6 RACK

z

EEXS)

Included TOOIS. ..o 3

Included Parts......cccovvvevveiiiiiiiiie 4

/CPTP 222222293999 %% %% %%%%% %% %22%0S nnnnnnnnne\@.é

Assembly....ccoviiiiiiin 16

RHINO + INDY ADD-ON KIT

O

=

/\ 202020500222 A . p22h Aol Sl ABIDD O

® ® ® ©®
@ \/‘ﬂl. .(%W@ 29 N 225050 (% ﬂ@ /

,, 00
>\ LS AN
3 N8 SO -
0 0
0 N\ 6 < LA
0 AN Y O e e e e e e e e e e e o NN
0 VAN EEEEEEEEEEEEEEEEEE L TR
o . 57 QQ 3
0 \ A
M | 6 @ / \ 8999989@@@\0 \U&%

’A/ Ole sooooa\g\? ‘ b s S (SN

o )

demnlll' .

0

D

@ A\ —— QA8 \ @
¢ s z
ﬁ?..98998998999...%@@9»%/989998999998998999999890 DO

) AN

S \
2% %A% %C 0333083390 @

Assembly....ccoviiiiiii 21

4
—i
N
-
| -
(O
al
©O
-
@)
S
-
0p)
>
©
m

)
—
(7))
)
| -
)
al
>
©O
C

Included TOOIS.....oeveeeeeiieeee 3
RhIiNOParts......coovveeeeieieciiiiiiieennnnn O

0

page 2 of 74



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16” Wrench

Multi Tool (3/4”, 9/167,

5/8" and 7/16” Wrench)

Qty: 1x

N

—

3/8" Allen Key

Qty: 1x

RS

—

5/16" Allen Key

Qty: 1x

>

—

7/32" Allen Key

Qty: 1x

R

—

5/32” Allen Key

Qty: 1x

N

—

1/8" Allen Key

Qty: 1x

R

—

3/32” Allen Key

page 3 of 74



INCLUDED PARTS: FULL RACK

Note: Images not shown at scale.

1 RM-3/4: 4x RM-6: 6x| [EX RM-3/4: 2x RM-6: 2x RM-3/4: 2x RM-6: 2x

90” or 100” Monster Front Top Front Low
Upright Crossmember Crossmember

6 RM-3/4: 1x RM-6: 1x

* %

@.
|
I
N
24" Rear Top 24" Rear Low Nameplate
Crossmember Crossmember Crossmember
rv-6: 1x| [ER RM-3/4: 8x RM-6: 8x| [ER RM-3/4: 1x RM-6: 1
%% % % ;gz;f;;ffff
Pull-up Bar Monster Plate Storage Pair of Safety Spotter
Pin Arms
10 RM-3/4: 1xRM-6: 1x| FB]  RM-3/4: 22xRM-6: 22x| |3 RM-6: 8x
/5/
Pair of Monster J-cups 1”7 x4-3/4” Hex Bolt 1”7 x 5" Hex Bolt

* Front Crossmember length depends on Rack Depth and Type selection made at checkout.

** May also be 43”7 3x3 Crossmember depending on selection made at checkout.

*** [tems may look different than drawings shown. Style depends on selection made at checkout.
**** Only included if Plate Storage Pins were purchased at checkout.

page 4 of 74



INCLUDED PARTS: FULL RACK

Note: Images not shown at scale.

[K]  RM-34:22RM-6:22x) [E]  RM-3/4:22xRM-6:30x| [E]  RM-3/4: 22« RM-6: 30x

A

1”7 Flat Washer 1”7 Lock Washer 1”7 Hex Nut

page 5 of 74



INCLUDED PARTS: RHINO ADD-ON KIT

Note: Images not shown at scale.

m Qty: 1x Qty: 1x Qty: 1x
Il
Rhino Upright Pulley Deck Locking Horn
Crossmember
m Qty: 2x m Qty: 1x m Qty: 1x
é § O X ::908
iF ‘|
N
Rhino Lever Tube Top Center Top Angle
Crossmember Crossmember - RH
E Qty: 1x Qty: 1x
AL O
XN
XD
XN
N
XD
GRS
WS
XD
XN
\ nO_ —
Top Angle Lat Pulldown Pulley Lat Bar Hanger
Crossmember - LH Bracket

Qty: 4x

Triangle Plate

Qty: 1x

Removable Rhino Horn
Attachment

Qty: 1x

5/8” x 4" Detent Pin

* Top Center Crossmember length depends on Rack Depth and Type se

ection made at checkout.

page 6 of 74



INCLUDED PARTS: RHINO ADD-ON KIT

Note: Images not shown at scale.

E Qty: 2x E Qty: 2x
S
Q

Qty: 1x

Multi Grip Monster 17" X4-1/2” Hitch Pin Upper Cable
Handle

m Qty: 1x E Qty: 1x E Qty: 1x

Rogue V2 Multi Belt

Qty: 2x

m Qty: 1x E Qty: 1x

Lat Bar Triangle Grip 2.5"x1"” Rubber Foot

Qty: 2x m Qty: 1x

/
Y
L

Lever Hinge _ow Row Face Mount Rhino Low Row Bracket
Plate

* Cable for 90” Rack will not include Cable Retainer/Puck.

page 7 of 74



INCLUDED PARTS: RHINO ADD-ON KIT

Note: Images not shown at scale.

9

5/8" Lock Washer

m Qty: 2x m Qty: 2x Qty: 4x
4-1/2 6 /
e M
5/8" x4-1/2” Hex Bolt 5/8”" X 6”7 Hex Bolt 5/8"” Flat Washer
m Qty: 6x m Qty: 6x Qty: 16x

(S

5/8" Hex Nut

1" X4-3/4” Hex Bolt

1”7 Hex Nut

m Qty: 2x Qty: 8x Qty: 18x
/5 / '
1” x 5" Hex Bolt 1”7 Flat Washer 1”7 Lock Washer

m Qty: 18x m Qty: 12x Qty: 2x

3/8” X 3.5” Carriage
Bolt

3/8” X 4” Button Head
Screw

page 8 of 74



INCLUDED PARTS: RHINO ADD-ON KIT

Note: Images not shown at scale.

E Qty: 14x

3/8" Thin Nylock Nut

Qty: 2x

5/8 x 2.25" Hex Bolt

page 9 of 74



INCLUDED PARTS: INDY ADD-ON KIT

Note: Images not shown at scale. Quantity reflects Dual Indy.

Qty: 2x

Weight Stack Stem

Qty: 56x

10LB Weight Stack
Plate

Weight Stack Selector
Pin w/ Lanyard

Qty: 2x

Bottom Weight Stack
Spacer

Qty: 2x

Top Weight Stack
Spacer

Qty: 1x

Swivel Trolley RH

Trolley/Trolley Cable
(Blue Tag)

Qty: 2x

Half Rack Foot

Indy Side Pulley
Assembly - RH

Indy Side Pulley
Assembly - LH

Qty: 4x

Guide Rod

* Only included if Half Rack Feet were purchased at checkout for RM-3/4.

page 10 of 74




INCLUDED PARTS: INDY ADD-ON KIT

Note: Images not shown at scale. Quantity reflects Dual Indy.

m Qty: 2x Qty: 4x
Top Cable Cover Rail Low Cable Cover Ralil Weight Stack Bottom
Bumper
E Qty: 1x Qty: 1x Qty: 1x

Top Front Side Pulley
Assembly - RH

Top Front Side Pulley
Assembly - LH

Bottom Front Side
Pulley Assembly - RH

Qty: 1x

Bottom Front Side
Pulley Assembly - LH

Top Rear Side Pulley
Assembly - RH

Top Rear Side Pulley
Assembly - LH

Bottom Rear Side
Pulley Assembly - RH

Bottom Rear Side
Pulley Assembly - LH

Qty: 2x

70 B

5 g@%ﬁg

20) 53

T 705,

15 8.

90 &2,

30 na

| S0k,

20 5.

9B ity

A0 5B

190LE,

25 k8.

T100LE,

50 52,

20055,

30 %

105LE:

B0

21055,

35 B

11 OkB:

7053,

220k,

40 %

11558

S0 sy

Z8 0

A5 LS.

120%B.

90 sasss

24005

90 g

12558,

10058,

250KB;.

55 LB

1 30kB.,

11058,

20058,

®0 3,

13558

12085

20

05

I AOLB.

13058,

2805

7058,

| AELB.

TAORE,

290k

7558,

150%2:,

15053,

S00EE,

@ /gfé%é

1GOLE,

Weight Stack Number
Label Sheet

* Only included with Rack Type 4 - 43" and all Rack Type 6 Depths. Length depends on Rack Depth and

Type.

** Only included with Rack Type 4 - 43” and all Rack Type 6 Depths.
NOTE: Pulley Assemblies will look different depending on Rack Depth and Type selected at checkout.

page 11 of 74




INCLUDED PARTS: INDY ADD-ON KIT

Note: Images not shown at scale. Quantity reflects Dual Indy.

Qty: 2x

Monster Half Strip

Qty: 8x

xx

Plate Storage Spacer

Qty: 2x

Single Handle Cable
Attachment

Qty: 2x

D Carabiner

Qty: 2x

s

1”7 Shoulder Bolt - Male

Qty: 2x

oK

1”7 Shoulder Bolt -
Female

Qty: 2x

xxk*%k

e

4.75 %E i
/

1" x 4-3/4” Hex Bolt

E FM-HR/3: 12x FM-4/6: 20x

/

5

.

1" x5” Hex Bolt

Qty: 2x

/

=

1" x 6" Hex Bolt

FM-HR/3: 8x FM-4/6: 16x

1" x 3/8” Pulley Bracket
Spacer

FM-HR/3: 12x FM-4/6: 20x

1” Flat Washer

EE] FM-HR/3: 16x FM-4/6: 24x

1” Lock Washer

* Complimentary Monster Half Strips included with Swivel Trolley. See page 74 for Monster Strip assembly.
** Only included if Plate Storage Pins were purchased at checkout.
*** Included in RM-3/4/RM-6 Bolt Kit or removed from existing rack in STEP 5.

page 12 of 74



INCLUDED PARTS: INDY ADD-ON KIT

Note: Images not shown at scale. Quantity reflects Dual Indy.

m FM-HR/3: 16x FM-4/6: 24x

A"

1”7 Hex Nut

page 13 of 74



INCLUDED PARTS: INDY SHROUD KIT

Note: Images not shown at scale. Quantity reflects Dual Indy.

Qty: 4x

Qty: 2x

Weight Stack Shroud Weight Stack Rear Weight Stack Rear
Bracket Shroud - RH Shroud - LH

m Qty: 2x m Qty: 4x m Qty: 4x

4.75

Weight Stack 17" x4-3/4” Hex Bolt 1” Flat Washer
Nameplate Shroud

Qty: 4x Qty: 8x
1” Lock Washer 1" Hex Nut 1/4” x 5/8” Button

Head Screw
m Qty: 4x Qty: 8x m Qty: 8x

Backer Plate

1/4” x 3/8” Button
Head Screw

S

(©

N

1/4” Nylock Nut

page 14 of 74



HARDWARE KITS

e Note: Some hardware is not included in e Note: Tools found on PAGE 3.
the main hardware kits shown below. These o pNpte. Single Indy Hardware kit shown

items will arrive pre-installed or packaged below. If Dual INDY configuration was

with specific components. purchased, two Indy Hardware kits will be
e Be sure to check all included parts before included.
beginning installation.

FM-INDY RACK TYPE 4 (24", 30”)

FM-INDY RACKTYPE 4 (437)
FM-INDY RACKTYPE 6 (24", 30", 43")

RHINO (ALL VERSIONS)

iz N
D= ]
E< D I
PN R 5]

page 15 of 74



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"and 1” x4-3/4” Bolts shown to

scale below to help differentiate variations
In length.

i

4-3/4” I
~ ____________/

5”

page 16 of 74



STEP 1 e Ensure Pulley Swivel is oriented as shown
Tools Required: In the correct image.

o 3/8” Allen Key e While pulling the handle triggers, slide
e Multi Tool Swivel Trolley RH [60] and Swivel Trolley LH

| [61] onto two Monster Uprights [11.
* _Secure the_PuIIey Swivel to th? Trolley e Note the orientation of Swivel Trolleys in
using the preinstalled hardware included

with the Pulley Swivel. relation to the feet at bottom of uprights.

e Tighten until there is light friction in the ® Slide about haltway down Upright and re-

. . . . . lease triggers to lock pop pins in place when
Jr?ilr:g’evgrglleelysml allowing the Pulley Swivel to the viewing window is showing number 23.

1-A 1-B J

©
@

e B

Y ROG

®
9]

©
C

2OGUE |

sl ©

=

page 17 of 74



STEP 2 (RM'3/4) e Note orientation of Upright [1] feet in

e For RM-6, skip to PAGE 14. relation to the ground.
e If modifying existing rack with Add-On e Connect Uprights [1]1to Crossmembers

Kit, skip Steps 2-4 and proceed to STEP 5.  using 1"x 4-3/4" Hex Bolts [11], 1" Flat

.. Washers [13], 1” Lock Washers [14], and 1”
e Refer to overview image to plan assembly Hex Nuts [15].

and ensure ample floor space is alloted.
. e HAND TIGHTEN ONLY.
e Lay down all parts on a non-abrasive

surface in the orientation shown below. * Note: Remainder of instructions show
. . Rack Type 6 Assembly. Same instructions

e Position the footplates of uprights apply for Rack Type 4

approximately 55” apart. '

OVERVIEW LH PANEL (1-B) RH PANEL (1-A)

oooooooooooooooooooooooooooooooooooooooooooooooo |
» B8P 8950504030500 P aPa P P D D5 Pu P PP D P D P D DD D D DD D, 9, O D D9 O D q gn @ f
I & e
Y . l
o )
//
/

0 On, Ou Onouu@rao

usouowo 0

01 010,0.05 0'010-01%0«0«0“01.0
0 DOEOIOVOI Orozololonbuouonom()

page 18 of 74



Hex Nuts [151.

7

Flat Washers [13], 1” Lock Washers

X 4
[14]. and 1

7

-3/4" Hex Bolts [11], 1” x 5” Hex Bolts

1

7

e Note orientation of Swivel Trolleys and

Upright feet in relation to the ground.
e Connect Uprights to Crossmembers using

1
[12]

On

Kit, skip Steps 2-4 and proceed to STEP 5
e Refer to overview image to plan assembly

and ensure ample floor space is alloted.

e |If modifying existing rack with Add

STEP 2 (RM-6)

x 5” Hex Bolts [12] for

e Ensuretouse 1”
central uprights.

e | ay down all parts on a non-abrasive sur-

face in the orientation shown below.

e HAND-TIGHTEN ONLY

e Position the footplates of uprights approx-

imately 35”

apart.

A)

RH PANEL (2-

B)

LH PANEL (2

OVERVIEW

Rkl e ke ke e e e e L e L e e L e e L e e e e e L e e e e e e e e e R e T e R R = M)

OO0 O0ODODODODODODODODODODDDDODD DD DD D DD DDODDDDDD O
R0 e e e e it e e e e e e Yot e Yoo e e Te "o ™

|

1

=
ol@ee’eoTe’eeo e e e e e e e ote Tote o ta e Fa e oo Tota T et oo o Te o e e Y
e
a4
o
K
X
‘o
Ksd
ied
n >
=

[@]{19

J@L|

M0l et n ottt RO Tolnt
o 00 0t e oo,
000 ‘o’
.Aooeooco @.@@@99@.@@.@.@_99@@_@
[G]
(0]

EET Y X YT Y X T Y X T T T T X T Y oYYy W=
©59pC, 050 O10,0,0.0.,0,0,0,0,0,0,0,0,0.0:,0:0,0,0,0,0,0,0,0,0,0, 0.0 ©.0.0 00

&
B 90O ©g©3 05990 0S .0 © 6 ©_ 6 ©_© PO O

C O OB OOSSO
a o 2920800 0:09,9.,8.0,

=]
o F @¥ OO OO L0006 .00, 00,00, 0000 00 0.8.,0,8,0,9,0:9,9,8:9:0 O 9 © 9 9 ©
© [l
N

\%® SSSIeIehsISISESISISESISESISESIS ‘7 \ L)

page 19 of 74



RH PANEL (2-A)

¢ One person stabilizes the first panel while

the other stands up the second panel.
¢ One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmembers in STEP 4.

LH PANEL (2-B)

der of these instructions be completed by a

e For safety, we recommend the remain-
minimum of two people.

e Have two people stand one assembled

panel up first.

Rack Type 6 Assembly. Same instructions
OVERVIEW

apply for Rack Type 4.

¢ Note: Remainder of instructions show
IMPORTANT:

STEP 3

w @o@s@v@e@s@q@s@z@q@o@ @ @ @ @ @ @ @ @ QO © @ |

B | R @@ ¢ 272" 3" B E"F" 2 = ®@ N ®

= 7
(PP 0g0,040, 00y 030, O30 00 OgOr O Oy OO OxOr OgOs050: Ox0¢0:050:0:00.0.0 6.0 0.0 6 0 9O M2

AN B R 8 R 8 8 3 RN 5 K -g-e-n-e-mr-z-pg eIV VI

[=]
oo oocooooooooooooo@@oo@sooocooooo@@@ooo@ 2 2
PR e e e e e e eeed- U [Meeeoeoeeeeoeeoe oo

O@O@ O, @@,@@,@@ﬂ@_@,ﬂ@,ﬂ@“@m@m@w@m@

OO O O EEEEEEEEEEEE RO OO0 OO
©5949:959,650,0,0.0,0:6,0,0:040;0 OO0 OPeP: 0P @06, 0,0 O 0,0

3-A

page 20 of 74

43"




1/2"

T\

VDDV
R 00,8853y Oy Oy O Ce O o Oy O

RACKTYPE 4

Allen Key. DO NOT TIGHTEN HEX

' [Fully tighten 1”7 Shoulder Bolts using

3/8”

and 1” Hex Nuts.

’

e Attach Pull-up Bar [7] to front Uprights

using 1” Shoulder Bolts [82,831], 1”7 x 4-
Hex Bolts, 1”7 Flat Washers, 1”7 Lock Wash-

ers
o
BOLTS.

(A <(

7 AL 0
S P CTTTTTTTTTDTD DDA

g\
O~
NS

N
. g (/A
\ o NN 4 AONS
(A R
\ N
U \ ()

[11], 1” Flat Washers [13], 1”7 Lock Washers

e Attach Nameplate Crossmember [6] to
[14], and 1” Hex Nuts [15].

middle Uprights using 1” x 4-3/4” Hex Bolt

Tools Required:
e 3/8” Allen Key

STEP 4

page 21 of 74



/
/
/
/
4 4
/ y
4 /
/ /
/ /
/ /
/
4 /
/ /
/ /
/ /
/
/

/ /
/ /
Y
/ /
y
/ /
/ /
/ /
/

>
L) .b@ k) o Ei-\?
AERE 4 QQ Y inu..mm % FT O

6666666666666666666666
e

Q 1‘%‘0\&\0\%\&\0\0% s, \&.&,&q&mo 222 %%%%%%%2G%025 YT/ \ON/ )
\0 o/ (= 6\ A

Q ‘
> m- o\ Tes

o /8 R = = = =
= oD\ DO BT DTTDDCDD DT DD DTDDEDTLDTDDDDDTBDDI B D O 0

6 ®.
Y/
nhiauovavouavouauouauouauouy\m DDDDDODDD

%%%%%%9%9%%%%%%%%GGN RO R0 5553

® &

6 Ry /
e /) 4
= m?,vnuaunuaunvav@u@vnvnv@@y\ﬂ DD DPDODDDQ

9/ %%%%%%%%%%%9%%% % RGN I %2229

/ /

\ \

B

/ /
-d / /
> \@ \@
/ /

@ >/ />
/ /
/ /
6\°\ &/ /@
=t (
@ U S v 00TD DD D]
%% %% %9 \/ @0 ®09,00009079033503753735 3505,

S & & K
2@

\ \

B

e Remove Pull-up Bar and hardware from

front of rack and set parts aside.
hardware shown in 5-B so that the tops of

the front uprights are completely free to

MOoVe.
ample slack to complete STEP 6. Continue

to loosen hardware on bottom of Front

e The tops of the front uprights will need
Uprights as needed.

e LOOSEN BUT DO NOT REMOVEALL 1"
HARDWARE ON ENTIRE RACK.
e Remove additional 1” crossmember

Tools Required:

STEP 5 (ADD-ON KIT)

IMPORTANT:
e 1-1/2” Wrench

3-A

Note:

5-B

page 22 of 74



STEP 6 (ADD-ON KIT)

e While tilting Upright forward, pull the e Assemble hardware removed in STEP 5,
handle triggers and slide LH Swivel Trolley replacing the indicated top outer bolts with
[61] down the front left Upright. 1” Shoulder Bolts [82,83].

e Repeat this process to assemble RH e | 1| Fully tighten ONLY the 1” Shoulder

Swivel Trolley [60] on front right Upright. Bo t.s using two 3/8” Allen Keys.

e Slide down the Uprights and release trig-
gers when the viewing window is showing
the number 23 (refer to STEP 1-C).

eeeeee i
009 o
00092 —7 op
{-\ eeeee @999999 § T b
] 000°° L905% T 0
0| @ of
0| o8] - o
8@ Wi ol @
1@ gk g
211 @ 0|9 |
9 0& 0|9
0 |9
ol @ 0 g
o119 0| ¢ lips
Al 0| ¢ lips
o119 0| ¢ elips
2119 0| ¢ el
2119 0|9 ol
9@ 9@ ’ ||
o119 0| ¢ 0| 2
21| 0|9 o) &
119 0| ¢ o) 8
°la g NIk
6-B e 0
0
~20 0
Vo 0
TS

AU

) /S

(~ /o

JOO I,' - > 2
\
o

\0

IRLRLDLRDDDDRLD @ /) @ \/
o\, /

® ©

cocococo
DD DDDDRDDDDRDRD VDD DD D DD L\

RO DDDRDDDDDRDD @ @ \/\9@@@@@@«'1

CRRRRDVDRVDRVDDVDDRDDDRVRRDRRRUNNRRR @

b oo %e%s R

o &

page 23 of 74



STEP 7

Tools Required: e Unlock pop pins and roll Trolleys up and
o 7/32"” Allen Key, 9/16” Wrench down Upright several inches to feel tight-

e Swivel Trolleys [60,61]1 need to be ness. If wobble persists, tighten the Screws
calibrated for your specific rack. in 7-A again. If any friction is felt, Trolleys

are too tight and Screws should be loosened

o Keeping the Swivel Trolleys locked in a quarter turn.

place, tighten the Button Head Screws

shown in 7-A using 7/32" Allen Key until e Once calibrated, tighten both rollers on
looseness or “wobble” is gone. rear of Trolleys using Allen Key and Wrench.
7-A

7/32” Allen Key

Button Head
Screw

9/16” Wrench

2\

7/32" Allen Key

'-'

) —
(¢
A\

Rear Roller

page 24 of 74



STEP 8

e Remove existing 1” Hardware shown In

e Reuse hardware in 8-A to bolt Lever

8-A. Hinges [37] to upright.
e | 1| Ensure heads of bolts are facing away
from rack like shown in 4-B.
e | 1| Ensure smaller holes are upright on
Lever Hinge [371].
e FULLY TIGHTEN HINGE HARDWARE.
8-A R i 0 9 | g W g
1@“6 g n@ J "@ g ‘36 g
0 1O o 0 A O
oo o Y o7 07
D@ u@ ! B@ ) 0 : 106 ;
oo o Y o7 K
oo ¥ o Y o7 I
0,0 g B g 9 g 0 g
0,0 0 >0 0
q > 4 @ 1 @ ! @ ’ @
ol ¢ g@/@m@ 29 25
:@ 11@ g - 3 M%ng g 36 g
0
o 9 > o 0 00 5
_— O Q-
o o ¢ ¥
0 0 0 0 : g -
o ¢ o 9 |
o 5
0 =
3 @ 0
zg 9 9
16 g J
2
% 9
5 0
9

<z f@

(0.0
[

S O W LWL LYY

REPEAT BOTH SIDES

page 25 of 74



STEP 9

Ensure Pulley Deck [17] is flush to

face of the rear uprights as shown.

e Ensure platform is oriented such that the

e Ensure productis level on the ground.
pulley is towards the floor.

RIS

n
. o L5
m etX%N
O Or—= 0 © x
S N OT oo
(© NS I
O E~nn
O oI o4
+— _ ] X x
> O '= OO0
S SpREs
=)
o Taoc®@ .
—'H 20
& ©un b
5 — 00
S —mKN LS5
._._H—/ rDIS
orHT ol
mlmp_umﬁuqnv
6DmeW
N > £ =~ X
N i
o Qoo |
glsr]L
c > noOLwn
PPAmoon
o = > —
O OV N =
v 0SS EFTN
S5 O O
® .DIBB[

e Bolts Hand Tight Only.

[90].

page 26 of 74



9 DETAIL

e For all Rack Type 6 depths, use the same

e For Rack Type 4 - 30” Depth Only: Bolt
Pulley Deck [17] and Bottom Side Pulley

Assembly - RH [75] and -LH [76] to the 30”

assembly location as shown in Detail 9-A. Low Crossmembers using 1”7 x 5” Hex Bolts

¢ |nstall the Pulley Assemblies on each
Rack Type 4 as shown below.

as shown.

o || Usel1”x4-3/4” Hex Bolt [45],
Washer [47], 1” Lock Washers [48],

[85], 17 x 3/8” Pulley Bracket Spacers [87],
1”7 Lock Washers [89], and 1”7 Hex Nuts [90]

17 Flat
and 1”

Hex Nuts [49] on rear hole on 30” Depth.

RACKTYPEA4-24" DEPTH \\
v U
U U
U U
11O ] 1 O
e N\t - L O /(
O (ﬁé% (000 ® 00 OO0 || O H (™Y
'O}@ 1 o] 1l O /
! ! . 6

RACKTYEE4-30"DEPTH {}
J 0
O ami O
O . 0
U ! U

4 © B R fl O
2 O ||/ ' . _ O
ZINEZINS NS
0 (|52 G20 OlosCuCuolBl0w || ©
—]| O R | © = O
H i :
| |

RACKTYPEA4 - 43" DEPTH

OO0 0OOOOOOC

A
oﬁoﬁosoaososopso/_é Oe

OO0 0OOODODOODC

page 27 of 74



STEP 10

e Bolt assembled Rhino Upright [16] to e [nsertal”x4-3/4” Hex Bolt [95] and a 1”
the Pulley Deck [17] using 5/8” X 6” Hex Flat Washer [96] into the hole located be-

Bolt [41], 5/8” Flat Washer [42], 5/8” Lock  tween positions 6 and 7 on the rear uprights
Washer [43], 5/8” Hex Nut [44]. Hand as shown in DETAIL. These components will
Tighten Only. be used to install the shrouds in a later step.

e | 1| Ensure lower cable and ball clevis are
clear of Rhino Upright [16] and Pulley Deck

N\

[17].
10-A % g
.@ % g
) % /9
%) ? /9
Y % /9
A @ vy
%) % /9
/9 %
#) % /9
%) £ ) /9
1 4% 9
t4 > % 2
g W,
g d %
g VMY,
% % |9
7 2 W,
% % v
g © W
g % 99
4 74 w
y/ o
% 9
6
DETAIL </ A%
B 2 g
2 g
Q) i
L[S 19
&
( @ () & 12
& 97
Q %54
6 4= HID
Q )
| ® \
N o] [ls?

page 28 of 74



STEP 11

e Bolt Triangle Plates [25] to Lever Tubes
[19] using 17 x 4-3/4” Hex Bolts [45], 1”
Lock Washers [57], and 1” Hex Nuts [49].

e Bolt 2.5”" x 1” Rubber Foot [36] to Lever
Tubes. DO NOT OVERTIGHTEN.

e Ensure Bolts are oriented as shown
below. 1” Bolts Hand Tight Only.

shown

Ensure Rogue caps are oriented as

below.

11-A

@i@

ﬁ%%%@@@@@@%@@%@@@@@

)OO OOOOOOOOOOOOM

\

Y

\\\
/@@@@@@@@@@@@@@@@

@@

(L

Y

/) o® @/\@

\@@@@%@%@%@@@%@@%@@%%@@%@

page 29 of 74



STEP 12

e Reinsert Lever Pin into Lever Hinge [251.

e Tighten set screws to hold lever pin in

place as shown in 12-B.

e | oosen set screws on Lever Hinges [37]

and remove Lever Pin as shown in 12-A.

Ensure that Rubber Bumper [36] and

e |nstall Lever Tubes [19] with Triangle

Plates [25] into each Lever Hinge [37] as

shown in 12-A.

heads of hex bolts are oriented as shown In

12-C.

—>

M@@@@@@@@@@@@@@@@@@@@/@
U A\

@@@@@@@@@@@@@0@@@@/

111111111111111111 ~— %
,w@@@@@@@@@@@@@@@@@@@/

111111

12-B

12-B

page 30 of 74



STEP 13

B\

/,QQQ\

00099

\\\,.\@1 - /
1), LRAN
NA A

¥ - “4.\

$

7\ 20U

PDDDDDDIDDDDIDIDIDDD®

secure using provided 5/8” Detent Pin [27].
e Slide Multi-Grip Handles [28]1 on Lever
Tubes [19] and secure using provided 17 x

e Slide Removable Rhino Horn [26] on
4-1/2" Hitch Pins [29].

Locking Horn Crossmember [18] and

/\JE

& G\

” 4

POOOOOCOOROOOOOOOOD & O

@ =\
\%@.\
/O

Bolt [45], 1” Lock Washer [48], and 1” Hex

e Bolt Locking Horn Crossmember [18] to
Nut [49].

Triangle Plates [25] using 1”7 x 4-3/4" Hex
e Fully tighten all 8 triangle plate bolts
while checking all parts remain square.

13-A

%

REPEAT OPPOSITE SIDE

) L &
S N \ © © © © s o o s S >/

\

13-B

. PO0O00O00OO 0

page 31 of 74



e Ensure thereis slack in the lower cable

e Liftthe Plate Load Trolley and hook
for future steps.

It onto the Rhino Hook as shown in the

STEP 14
DETAIL.

\/ DYIDDDDDDDDDDDDDDDDDDDDPDDDDDDDDDDS DD DDID DO

0,8,8,0,0.8,0,0,.0.0,0)0,3,9,0.6,8 000 00030

= = x
\\ NI

A,

/\ Op o codroorotosrr222D9

W\ L /%9%55%59%9%9%5%% %% %% %%
X @ @/C 7

@ @ D —-@\v T “‘»“»x \GMJ ‘»«‘E —\
oD g\ DO DD DDD

A\ \

5,3, / %% %A N2 0222222293333

e\ \ ¥ AN

@ .0 _—~
Cvoooooooororooaad/\ Ep oo

MDD DDDDDDDDDD

0 3% %% %G %G C

DETAIL

page 32 of 74



STEP 15

Note:

e Completely unwind and straighten out
the Rhino Upper Cable [30] (Clevis comes
preinstalled) to remove any twists/kinks
prior to installation.

e Screw bolt end of Upper Cable [30] into
Plate Load Trolley.

¢ Remove pulley from cable carriage and
feed clevis end of Upper Cable [30] through
as seen in 15-C.

e Re-install pulley in cable carriage making
sure Upper Cable [30] is resting in pulley
grove.

e [Loop the Upper Cable [30] over and back
towards the rear of the Rhino Upright [16],
following the orientation shown in 15-D.

N

15-A \\ (G

0 )

.
Bolt End—Q 0.

/L
\

15-B

&

15-C

== ===z
QQQQQY

d

Pz ==
PQAQOQQQALVQ

15-D

-
-

X 3 % X 33 335 5% F—F—
HQQLQLOQQQQQQQQQC

P
=

page 33 of 74



STEP 16

e Attach D Carabiner to clevis end of Upper e Remove 5/8” hardware in from Rhino

Cable [301. Upright [16] as shown in 16-C.

e Note: 90” Rack Cable will not have a e Push cable trolley downward into Rhino
Cable Retainer/Puck present. Upright [16] approximately 4 inches from
e |!] Clip D Carabiner to peg at bottom of ~ tOP-

Rhino Upright [16].

16-A |

Clevis End >

16-C \ O U UV

© D O

> "o o oo Vo o T o T T =
QQQQQi%QQQQ

page 34 of 74



STEP 17

Tools Required:
e 1-1/2” Wrench

e Attach Weight Stack Shroud Brackets
[91] and Bottom Weight Stack Spacers [57]
to Low Crossmembers by using 1” x 4-3/4”
Hex Bolts [84], 1” x 5” Hex Bolts [85], 1"
Flat Washers [88], 1” Lock Washers [89],

and 1” Hex Nuts [90].

e Fully tighten 17 vertical hardware 17-A.

Note:

Stac

Ensure notches on Bottom Weight
K Spacers are oriented towards the
back of rack.

e Shroud Bracket [91] only included if
shroud kit was purchased.

-®))
7 4

@_ﬁ .

&

/ OO 0COOOOOREICREOEIITEIEITINTIIIIEI®DD

17-A RACKTYPEA4 - 24" and RACKTYPE 6
—®
L S oy =
Q
o & @

5

QO 0@@@@C§@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@ O

YT FDS

SOSSCOSCOSOSS S

OO

/.Y

/NN W\

e —
oot TR

OO ORI

ooo000

page 35 of 74



s seeeeseds

\/ oo coccccsi)

o

N/ 900 OOOOOOIOOOOIIOOIOOOIOOOOOOOOOIOOOOOOOOOOOOI 90

AWK, 7 \
/ @/ /
R @ 1\ o / y
Q
/ ) )
/ /
/ /
/ !
/ 2
/
/
/
/
/
/
/
7
/
/
y €)
/
/
P /
a4
. 7
) /
/ /

N
J w\\m

\
?Qx&b

& .@@@@@@@@@@@@@0@0000@00@@@@@@@@@@@@@@@@@0ﬂw. @Q./

G (o e e e X =2 /A

N.

/C//Q
SN |
R ERRERERREN

COOOOOOOOOOOOD0O90 /)
~ 0

outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [65] until they rest on

e Place Weight Stack Bumpers [68] over
top of the Rear Low Crossmember.

Note
e Allow guide rods to angle outward while

completing weight stack assembly on the

following steps.

STEP 18

9-A

1

DETAIL

page 36 of 74



‘20LB’ Weight Stack Stickers on

slide the Weight Stack Stem [54] down
the top plate of Weight Stack Stems are

’

the Guide Rods until resting on top of weight

stack.
both facing inward towards the middle of

e Once 28 weights are stacked on each
the rack.

side
e Ensure

e This step is best accomplished with two
Guide Rods [65], ensuring not to drop them.

or three people.
e One at a time, carefully stack all included

10LB Weight Stack Plates [55] down the

STEP 19

Note:

& O OO

[

@ S

yﬂ& N
SRR A E— VLR DS
)
OO OO OO OOOOOOOOS C909)~ SSS S g Aag -2 2 @

s o
N XDl 5%\ ©og
@0 / S S S S S S S S S S, S S, O TS SSDSSSSS
0@ OO POOOOOO OO OOOOOOOOOOIDOOIOIOIOOOCOOOOIOOSJ @ % % % % % % % % %
SR T : [y . iy / \\.I
S @ Q ' &0
S / |...||||||...|||H ‘a
“““““““““ i
&)
S5
()
N m
e
L =
........ |_ o0 (Vp)
OO0 A m
< 0’3 "
(o)) A \0 0/Q
L B ESESESES G NN ¢ >@ @ ()]

page 37 of 74



STEP 20

e With the help of 2—3 people, install the o _ YL
Top Angle Crossmembers - RH [21] and hal:ldovflgireR aoCcka:cri}(l)Fl)*\eo? Rggk %I;)%Wg Same
LH [22] by aligning them with the Rear Top _ | '
Crossmembers [4] and the Rhino Upright ~ ® olide Top Weight Stack Spacers [58] on
[16]. Insert 1” x 5” Hex Bolts [46] through ~ 1OP of guide rods with notches oriented
the Rear Top Crossmembers, and reuse towards the rear of rack.

the 5/8” Hex Bolt removed in STEP 16-C to

secure the assembly to the top of the Rhino

Upright.

20-A

z@i@

DO D

% @9&

RACKTYPE 4 - 30”
4

£
d

4

PODDODODO O O []

ool 7/

OO DDDDDDODDDDDDDDD O O ‘@

oD DDDDOO 0O [\

N,
@

~ 7/* DSOS
A ‘\?@‘g‘@@@@,w

/= Q
0 /el

SESIS NN IS IS IS IS TSN

|- ©
©

s

G q)

% 4

%

® %; | - < )

© 9 ™~ o 0QC a

%4 0 7)) .

% 4% Q C ﬂg , &

4l Q 4|0 EE <Y

% % 1 © ® vg

% 4 ® @ @ %

@ 4‘@ @ @ ‘\ @ u‘@

@ 4"@ @ @ @ W@

@ '@ @ @ @ 40@

@ U@ @ % @ p@

@ 109 @ @ @ 41@

o0l e 0 g [¢2

0 w% ® ¢ © :‘% @

page 38 of 74



STEP 21

e Position Guide Rods vertically. Slide in the
Weight Stack Shroud Brackets [91] above
the Guide Rods. Attach components to Top
Crossmembers using 1”7 x 5” Hex Bolts [46]
from 20-A, 1” Lock Washers [89], and 1”

Nuts [90].

e Completely disassemble both of the Indy
Side Pulley Assemblies [63,64] as shown in
21-B.

,&\/

Ve

»@@@@@/2@@@@@5 D

xS
1/
il
7/
/.
Yl

PEIIIISISID OO0 |/

SSSSY
0
0

DDDDDD D D
©

page 39 of 74



e See Page 40 for top rear pulley locations.
e Attach Indy Inside Bracket Plates -

RH and LH and Top Rear Side Pulley
Assemblies - RH [73] and LH [74] to Top
Rear Crossmembers using 1”7 x 5” Hex Bolts

STEP 22

1-3/8” Pulley Bracket Spacers [87], 1”

_Lock Washers [89] and 1” Hex Nuts [90].

85],

/ )l@
0/ P fa 0/ 0}/

7SSO )
hﬂ./@@@@@@@@@,@@@

NN Y X Y I Y I T L A

SOoOSSSSSSSS

SOOOOOOOOOO0000

12-A
©9

page 40 of 74



22 DETAIL .

For Rack Type 4 - 30” Depth Only:

Usel x 4-3/4”" Hex Bolt [45], 1” Flat

* Note: Rack Type 4 - 24" and 30" willonly  washer [47], 1” Lock Washers [48], and
have one set of Top Side Pulley Assemblies. 17 Hex Nuts [49] to secure Top Angle

Crossmembers - RH [21] and LH [22].

RACKTYPEA4 - 24" DEPTH

ZI _
520 L
| O |||R O |
1 5 |/ - H
U U
(N (N

i
ZIN e
%gw O 20D 0 o0 o |l |
1 A au | SN
O O
O O
: :

RACKTYPEA4 - 43" DEPTH

i % OOOOOOOOOO

2

DO OO D

. .

3
O
O
U
U
U
U
O

page 41 of 74



STEP 23 23-A

e Attach Indy Outside Bracket Plates

by inserting 1”7 x 6” Hex Bolt [86] into
designated hole and secure using 1” Lock
Washer [89] and 1”7 Hex Nut [90]. HAND
TIGHT ONLY.

e Reinstall Pulleys and Cable Retainers
iIn both Indy Top Pulley Brackets using
hardware removed in 12-A.

e Note: RH shown. Repeat for both Indy
Top Pulley Brackets - RH and LH.

\ — 2 O
/ — S~ _ 1
S ——=p O
e Ensure brackets are assembled on the = %&% ?/ O \
correct side indicated by the “R” and “L” on J % \
each Bracket Plate. ! 9

e Fully tighten the 3/8"” Pulley and Cable
Retainer hardware.

A\

QOOVVDVOVOV GO0

23-B

F

OUTSIDE OF RACK

23

O

VDOOVVVVVVDVOVE

VOVBBVBVB VDN PBVVVVO0T

INSIDE OF RACK

page 42 of 74



STEP 24

e Remove 3/8” X 2” Button Head Screws e Remove 3/8" X 2” Button Head Screws,

3/8” Nuts, and 3/4” X 1” Spacers from 3/8” Nuts, 4.5” pulley, and 3.5” pulley from
Rhino Top Center Crossmember [20] shown Rhino Top Center Crossmember [20] shown
in 24-A. in 24-B.

24-A

24-B

page 43 of 74



Ensure Cables are not pinched.

e Bolt Rhino Top Center Crossmember

5" Hex Bolt [46], 1” Lock Washer [48], and
1”7 Hex Nut [49]. Bolts Hand Tight Only.

o

[20], FM Monster Lat Pulldown Pulley
the Nameplate Crossmember [6] using 17 x

Ensure tab on Rhino Upright [16] is
inserted in slot on Top Center Crossmember

[201.

Rhino Top Angle Crossmember LH [22] and Bracket [23], and Lat Bar Hanger [24] to

e Using a partner for help, lower the Rhino
Rhino Top Angle Crossmember RH [21],

Top Center Crossmember [20] between the
making sure the Upper Cable [30] remains
clear and is not pinched during placement.

STEP 25

N ceperescspofele
\/\ OO OO
X= mla,m
®\ 00 y Q
( % y /N\\\{. L , %
7 7 / \ S\ {1/ /)

[Nk coes

\/ /] 009 OO
Oveid
2=
\m@\&%r\
\A“.\-\ .\ N \\

lat
,.,\;u 3

/A9 |
L

e

O
O

O

O

O
OPEEEEE®E S
O

O

O

O

0

0

0

0
Aol
® Q @
0

0
0)
0

 GONS /6 Z
\ Lo\ \ /e
i 0//@ ° \‘.w%\ ,‘\ME\
- | A 7 3 \‘\\ L
3 S\~ M35 4]

page 44 of 74



STEP 26

e Remove 5/8” x 4-1/2” Hex Bolt shown in ~ ®_Bolt Rhino Top Angle Crossmember LH
DETAIL before proceeding. [22] and RH [21] to Rhino Upright [16]

and Rhino Top Center Crossmember [20]

e Unhook carabiner and clevis end of . g | .
: - 4-1/2” Hex Bolt [40], Lock
Upper Cable [30] from Rhino Upright [16] ngﬁgﬁmﬁ an/d 5/8sXNuE[) E[4[4]9] 5/8" Loc

post.

e Pass the clevis end of the Upper Cable
[39] between the Rhino Top Center Cross- _
member [29], then position it into the pulley * Bolts Hand Tight Only.

groove as shown in step 26-B.
R R M

7,0 @

%@ \ 4 S ﬁ\’) P
R . O0)°

* \‘/ “ .4\ / ol ||

y @ ® — )

' © ™ GD@D ¢ :1
)

Q @ >
Q D D

e Reuse removed hardware from DETAIL
for lower hole.

.

— N
@ % p

& 8|77 0
@ _ \! @QQ/@

N

(J %
<o)
D

Q

g NS

ag. A
96484 NS/
— aag@@@f\ F
V0 /g
MO ® O ©
PR ) (

=
LR €O DD

1 O [
\ 0\

o
P o o
E Z

ST SIS SEIEE

x

OO0 OO OO O O QLTS O O OO
&
‘/@@
c\Bod

S o\ e

W P Y PR, Y
VOO < S

\

N
0
SSSSSo s ddddIdTITIITRIIIIN O IS Yo /g ~ASSSSSo
o

P PDDDDOD DD D DDD DD DD DD DD DD IDDD DA I DD © g /
TN P P W W, T, W S W, i, R R P PR, WL, W, T, i, W, P PR, P S \

DETAIL

=)

3

\‘4%?4§3.“,5
2 y ‘ ‘

TP D DD O o
¢ NS eSS
KL W
o N o0 o .
O \
YA

page 45 of 74



STEP 26 (CONTINUED)

e (1| Ensure Upper Cable [30] clears hex
bolts as show below.




STEP 27

e Remove 3/8" X 2”7 Button Head Screws, e Re-install 3/4” X 1”7 Long Spacers to
3/8” Nuts, and 3/4” X 1” Long Spacers from Lat Pulldown Pulley Bracket [23] using
Lat Pulldown Pulley Bracket [23]. hardware removed in 27-A.

e Place the clevis end of the Upper Cable
[30] into the groove of the 4.5” Pulley as

shown in step 27-B. Ensure the cable rests
securely within the groove.

27-A

27-B 27-C




STEP 28

e Note: Use hardware/pulleys removed In e Attach 3.5” Pulley to the Rhino Top
STEP 24. Center Crossmember [20], making sure the

o Attach the 4.5” Pulley to the Rhino Top Upper Cable [301 is properly routed behind
Center Crossmember [20], making sure the ~ the pulley. Secure the pulley with a 3/8" x 27
Upper Cable [301 is properly routed around  Button Head Screw and a 3/38" Nut.

the pulley. Secure the pulley with a 3/8” x 2” e Ensure Upper Cable [30] rests behind

Button Head Screw and a 3/3” Nut. and is in the grove of the 3.5” Pulley as
e Ensure Upper Cable [30] rests in 4.5” shown in 28-B.

Pulley groove as shown in 28-A.

28-Alr >

=

28-B \,“0 “é ’

page 48 of 74



STEP 29

e Note: Ensure Upper Cable [30] routing ¢ Note: Use hardware removed in STEP 24.

matches 29-A before continuing. e Bolt 3/4” X 1” Spacer into Rhino Top
Center Crossmember [20] using 3/8” X 27

Button Head Screws and 3/8” Nuts.

29-A

page 49 of 74



STEP 30 73 ’
Tools Required: ""3 9 9
e 3/32” Allen Key & 5/8” Wrench "‘Q S 9
e [ !] Ensure Plate Load Trolley is hooked .%Q y) g
on Rhino Hook before continuing. .Q,Q ) 9
e Completely disassemble the Clevis ,:Q ) q
included with the lower cable by unscrewing | o ) §
set screws and Split Threaded Insert, and .:‘Q ) 9
remove ball end of cable. INIE Ql 7 |

30-AfN <>

ENSURE CABLE DOES NOT FALL INTO UPRIGHT\

_———

page 50 of 74



STEP 31

e Feed the ball end of the Lower Cable
through the groove of the 6” Pulley and

route it up through the Pulley Deck [17] as
shown in 31-A.

e Ensure the cable remains seated in the
pulley groove as shown in the DETAIL.

31-A|

/| DD DDDs
AW

page 51 of 74



STEP 32

Tools Required: ¢ Slide Plastic Stop forward and align outer
e 3/32" Allen Key & 5/8” Wrench holes with threaded holes on Clevis End

e Slide parts over the ball on lower cable as and re-insert Set Screws. Fully tighten Set
shown on 32-B. Screws.

¢ |Insert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

32-A

Grommet

B

%\ ®/ I Clevis End

Split Threaded

Insert
e < R
. rew ,

Plastic Stop Set Scre Clevis
32-B 32-C
— — S g
32-D 32-E
—

page 52 of 74



i A N Vi

mmWQ VQOOQO

7 At Dt A ] ot Dt At Bt St Dot St St Dot Aot o -t -t St -t 3
\ 8 L)
TR
P

@\/ 00000

SR o ood oo o e PO DTDI DD D

) I— /)

LN

- Vi
LD g\ BT FroFooo222222d AN

0,3.5000000300 DN@ ¢J
E\\ 7O

& F—
5
S o &/ (S
O,NWW/&J @) w‘\l — 4{” AN

6 &&e@ /WMW . \\\\\w_ 'I.“r ﬂ, .

m
A

SO DD>DD>D>D

Qm Qm Qm Qm Qm Q_m Qm Qmm Qm m

©
—_—— -
5F1 W e 0
0= T o358 =ENx—~ o
— — = = c Q >
: SRET - LS .0 ToX o £
® E.80: T30 S9- 90 3
! b =)
< SmM_AuBS o & & me._m.bﬁuo
AL — @ &L O O © =& c o
T : ge
@ < QO n — “— o
o >2: g8 2utwd ova25:
= V=L QWn EC .S S hmn_ruT«n«ug
= 0 XN NB>ET o YO aX
= > 4= = ._I.W o D -+ - O O .
O Ay 0" S =727 wafEg c9
S o, X<X2 S55SESy 3ZSo0x &2
D O O O —
o N 90O ol — @) c_—_ = &
S N—"7 —» O LSO »n - hnsa4m
b tWUBH STlan”bUh ﬁm%dze g/@/{mﬁvﬁuﬁvﬁ
< n_SVJ.I_a._mSp&C <y = C ''» @I///av (o)
) O 5255 o5 S _o90® Ty 2% %% |w
(o p) S . pamDuB[ ~ LT E O — SNt >™0 —
L O O=F N -2 ¢gcC C W -= <
(@) V) 4 — c I
o c o < O 3
o OEXR TS T TTE S—= =X Q
0.8 =22 S0 @) & + Tt O & <L
Ll i nMm 2 — O »n = = 0N = o’
- O (@) S ==
Q wn Nwno D (D)
= NS O o X @ X[™Mo=0cs 2L Fa £ S
D ¢ C ¢ OH=T 6eFS5OT Z2ecPF o4&

page 53 of 74




Lock Washers [89], and 1" Hex

43" Front Low Crossmember is shown.

number cutouts ‘4’&’5’ and ‘6’&’7’ on your Front

Y
_ ©
5 % S
—_ — —_ cC ®) . —
B> L L O._mo ) c 2
c 5 %=, = oF Qo® £
c €3, . > 2 2 2= %)
© eLm7 c == Pe! < 4
@) nB[ O O 0O (%) o
|AOXS N > b <
5 >ST O o e & o8 o T
M O L (D) Aoa Q. (D)
— H L - h fd
< S o € >c g O > ¥
eDn._L_.Op |Munb.lu S K =
s 2o Xx? L3208 <£®8g O
= T+ = ._le. —_Q *+ 00 (O O
H e 2 occo Poxr 3
< t—/gc . |mo —_ o .~
. C S © c SdeO — n n O
< ST 50: an o= c - 88 0
— - . ()

g T o>7"c E0046 L LEOL
N Eocg=—7=¢ L L5 c o o °
Fw ccaSO W O38=s 32 o 3

Pa! —~ 0O cO 5

NGO S0 EaA®T - E= I &
mei O = wn O -+ o .C \Q

a. o CO LG SO E S22 =

Ll re) n M - M O n = e Ckm

= on» M O S =0+ &M = m
X < = > CcSs - o O o ©

N e ¢ ON=Z 6e—FS5SOT Z o 10 o

)

RACKTYPE

e Rack Type 4 - 24” and 30” do not have
front pulley assemblies.

34-A

30” RACK DEPTH DETAIL

rack as shown.

page 54 of 74



33/34 DETAIL

e Note: Rack Type 4 - 24" and 30” do not

have front pulley assemblies.

RACKTYPEA4 -43" DEPTH

%@@% ERe e/ 56000 o\&\@ (g@%@;\loﬁdro X
A o /e A e 4 iad
E ad — 1D? 1 |
a5 el NI
QO O
S O
S O
QO O
QO O
S O
S O
QO O
S O
S O
RQCKTYPE4-43"DEPTH (}
S O
S O
S 9
S O
QO O
S O
S O
S 9
S O
QO O
2| |
O c‘%ﬁ%@; NO OO/ 22100000 Q00 0] ©
0[R2 N =/ o Qs T 0

page 55 of 74



<
N
” /N\Cr o oo ddr oD DDDDODDDDDDDDDDDDDDDI D D D

NN LSS 222222 EERR%%%%%%TTRE%2%%%%2%2%208058335,2
\ /] O//,,rl
/ \\\\\ A m///'v

5
T &WW/ /

\ &all/ o
5 N/ Jo/f 0
\ ;m// Y /o J et
\\ VO /e N 0 o~ S N 4
\NYA AL/ e NS\ X T 0
\ a @v@@@@@@@@@@@@! f”@%%w 9%@66@6@@6@@@@6#@»@! 2 DDDDDDDDDDDDDDDDDDDDDDDO D DO
A\ S =" &
{ \o /%% %% %% %D %% %% %% T % Tk D/ NG T O G O O B O O O O S v//@,//y
0O \ A
0\ A\ =,

PO DODAY

(Blue Tag) around the pulley on Bottom
and continue towards the back of rack.
Continue feeding around the Bottom Rear
Side Pulley shown in 35-B.

during Indy cable routing.
e Unwind Indy Trolley Cable [59] to remove
Front Pulley Assembly (arrows 1 & 2)

twists/kinks.
e Feed the Ball End of Trolley Cable [59]

e NOTE: For simplicity, Rhino not shown

STEP 35

PO DD D O

Q

3,399,090 Y

35-A

</ /
&%@\

o O

‘7 s

35-B

)/ SN
909y

page 56 of 74



ERVA

STEP 36

e Continue feeding around the first pulley
on Indy Top Pulley Bracket following the el
arrow indicator directions towards the back RN (1
of the rack. B RN

e Feed cable around the next angled pulley
at the back of the Indy Top Pulley Bracket
and downward towards the Weight Stack
Stem.

e Feed cable around the pulley on the
Weight Stack Stem and follow the arrows
upward to the Top Side Pulley Assembly.

Note:
e Arrow numbers on parts shown in 36-C

do not correspond to numbering sequence. RANEEN
(Will be represented by 16 and 17). N

36-A @M . D | peB 24 o O

\ Pooscoccss e 0
\ VST TTTTe

@@”/\

Q g:\::?® b
LN

Q P
Q

OO ODDDDDDDDDDDDDDDDNDDNDDH O/
R e R e R e SRR A A

OO ODDDDDDDRDDDCDDDCDVCHCD D PV DD DD €D €D PV € €DV D €D €9 €D €DV €9 €9 €9 €D € €D €D €D €O
e e R R R R T R R R R R R R R R R R A

/8
P e e e e e e e e e e e e e e e e e e e s e e e e R e e
doeddco ool dddododdddgdddddd S IToSodTSe

0
/@) & @
o i 2
A = - = = = = w 24 &
AP YT S S S TS S8 S TTTTTTITITTITTITITT T AT TS TTTTTSTTTo SRR
A\ 2
=N ;_5:7('/ =Y
— =
LY 2y -
—
N

= y/ —_)

— 7 © 57

OO O ODDDDDDDDD DD D DD D DD DD D D4 ""'-%A "‘;f(i_ b
2, 4 s

7}
oL
A Y,
= 0
& B
o © 9@/ / S p— N
- - - 4 ) =0 CPRCPRY -
Qe R Y e cecc s o ST TITTTITT g @/ R FTSSTTTTTTTTTTO R/ fTodddscdddddsdoTo
y 8 /T2, /o 0
Iz ;//
=Zf 0/ <= L& 5}
(ofs) S 8
A 9
Lof6 9
9 9

INSIDE OF RACK INSIDE OF RACK

"0
%0

36-C[

-

Q‘i

Sy

=

=

17

=

=

=

Q-a

=

=

o

VOO D O D O O O e© €0 60 0 O O 4
oSS

PO
N

INSIDE OF RACK

page 57 of 74



N

\

\
/
/
\
\

\
\

>

aNY /~ a//; . ‘
<>,

/
L _J
ld/‘
!

OUTSIDE OF RACK

-
\—

-

|\

awmy
R

\ -
X
//1'//.

S

/

™M
\ -
/

-
|
| E—
W\ &

4/\“!
¢ U
04

OUTSIDE OF RACK

e Feed cable around the pulley in the Top
Rear Side Pulley Assembly and continue to

the front of the rack.
Top Front Side Pulley Assembly and down

e Feed the cable around the pulley in the
and out through the Swivel Trolley.

STEP 37

>
Y

o

3

37-cf
W
1V
V)
»Q
QQ
O
AV,
2
2

37-A

page 58 of 74



STEP 38

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 38-B.

¢ |nsert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End

and re-insert Set Screws. Fully tighten Set
Screws.

38-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

38-B

38-C

page 59 of 74



the

iIde of the

, adjust
htening

g

ht or loose
Ing or t

g

ly by loosen

lower 1/2” Jam Nutson back s

Trolleys [60,61]

th no weight selected on the

INg Wi

according

e Tighten ALL loose hardware on the entire

rack.
Weight Stack, check cables by pulling on

each clevis.
e |fcables aretoot

e Start

[
,

page 60 of 74

pe = ?
PR §
w,,/mw S TEERNERERERRETN

P LR RRRRRR 2322222 ¥

1 Je— %vowowuu,@%au%n@%%%oﬁn@%%%%%%%%%@ X

—
ZIXTG

/1////////////////////////
1////////////////////////

Vs

/ / /

,

\ O\ N}

NS RO R R R e e e R e e e e R R R R e R, e R Rt LRl RR 2222222 0 &)\

NV (G o o e e e e e g e R R R )

Z ~ NAVA A \V4 IR

N\ O\~ \/

A\ X 7NN VZ/ANN $
AN RN TR AR RRAT

S o oo 00909

CIEIEIIIEIED OO D
N v >

ing

tely 1/2" of threads are show

Trolley Cable (blue tag) on the
between the bolt head and nut.

Left Hand side of rack.

approxima

remaining

39-A

into stop block on back of Trolleys [60,611.
e | oosen the hex nut if needed to ensure

e Follow STEPS 35-38 again to assemble the
e Screw bolt ends of Trolley Cables [59]

e Fully tighten the bottom bolt head.

Tools Required

STEP 39
o Al

=) = N\
o0 e R a)
————— e
PR R R R RS &N\

@»V?E?E?E?%?%owr 4
> i

=

o e e e e e e e e S e S e e e R R )

P RPROERLRLLELRLIIIR 22N

e e e Y R R X AV

i - \/

© /5 \Y
X ;Q»,/\m PR LRLRLLRLLILLLRR2L2 2

EYAY Y XX o e e e e T

CoOLP YD

\ \

) R R e R L R LR L LR LLL LI LR L

CROLL22222229)

(29 oA IO OO TOOTETOOPOOOOTOOOOIEOIOTOEOESTCI I S

ey

— - FESEEE 77 7 77 777777 77
- // / // ////// //
"\ X =z = \ // / // ////// //
N\ /G S v/
2717777// 7 77777
S w /) MWWW\
/ & /\_] N
S S R S S S PR30 9 2 AN/ 9L
4 a = C RIS & &

39-C




VDT
&' %%%2%%%%9%%%%%% %% %%

J I 7777777777777 77777777777 as

._C og %) ar’n. .
/ T wh.,,/%do% /
o U NN

R o e o e e e e e o e e N2 29

[

/79
/
¥

Rack Type 4 - 43”

-

2 %3 2 ", -1 ’ - - - = = =
.....

N rm:/\,)m ADJ/N\“A A N /Mu@%(w‘kxl

<l . )7 S
N 2 N/ﬂm@UQUQUQUQUQUOUOUQUQUQUOUOU@QUQUOUOU@QV@UOU@UQQQQ /
] .mh.l )

G000 0D 0022335 38333,09(W 3
o N 0

Q) ©

)
YooY/ S

A\ g ==

A= 02,

L/

page 61 of 74

Note the orientation of the Rogue
logos in relation to the rack. Ensure the

e Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley
Assemblies and the front of the Rear Side

e Fasten the Top Cable Cover Rails [66]
reinstalling the 3/8” Button Head Screws.

e Repeat this process on the bottom of your
rack to install the Low Cable Cover Rails
cable opening is facing upward on the Top
Cable Covers and downward on the Low

e Note: Rack Type 4 - 24" and 30” do not

Pulley Assemblies by aligning holes and

()]
O
p
Q.
O
| -
©
(D)
R [ ]
© iz,
n - —
© o
>, % = —
@) L af O
o X 5 2 = >
O C - L nw
- O (<)
© 5= S S5 @ :
T I 2 sc o
TO - (b o) o © |o
STC al @) —_— @ O | <




%\e 2\ %
Jo = Y,
o\\B S /A 1 > 25 [¢]
‘ ,@ \ o «® =C
[/ 5 Q@ , s 6
4/ o o /// /// / //
VA = 00 I'
YK 4% AN (§
NN &)
Y = % ‘\ \\
7/ I\ .,/'4/ m
& X\ y
EERRRERYA = L @@ RS
g ..@...‘a.@..w
."% 00 @@ r'
o o.%% 0 @ .
O o m

BS
%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%
S

//// //// //// NN

o @x\\\\\\\\\\\\

STEP 41

e Place Key Washer over the Key Nut on the

e |[f modifying existing rack with add-on Kit,
Plate Storage Post shown in Detail view.

skip to 41-B.
e Assemble Plate Storage Pins [8] on rear

Monster Uprights at desired hole heights.
screws oriented on the bottom of Spacers

as shown in 41-C.
e Fully tighten set screws using 1/8” Allen

e Slide Plate Storage Spacers [79] all the
Key.

way down Plate Storage Pins with the set

e 1-1/2” Wrench, 1/8” Allen Key

Tools Required:

DETAIL

P OO LLORLL D
ORI EIE (Y

\
\
\

=
@

41-A

Set Screw

C

DO OCSE
R0 00 0L Q0 HOI0J0 O O

D ,

41-B

page 62 of 74



T~ 0 27
000000 00000000 4@/@° Q&k@.
P CoX2 2P P PP P PP & & &£ i \

D/.

Z
&>

D O © O

© wn b {

XXV O=4 )
521$ \,

V7, plladlfs |
3 _nm...ﬂ,.ﬁ _& 0

page 63 of 74

e Bolt Tread Plate - RH [32] and Tread

LH [31] to the Pulley Deck [17] using

X 3.5” Carriage Bolts [60] and 3/8”

Lock Nut [52].

Plate
3/8"

Nr\ %%
=4

m%.ﬁ

! [Fully tighten all Pulley Deck [17]

Hardware shown in 42-A.

STEP 42

0
@@

A 0 <
{ ) @@ Z
11111 M@ﬁ@ﬂ@ﬂ@ﬂ@ 9@ B@ 1@ 6@ 5@ A@ 5@ 2@ 1@/@e Q&.ﬂn / OO /1/ \/

a7farfarfarlarlarlarlarfarlarlarlarlarlarlarlarlarlarlarlarlarlarlarlarlarlariarlay;

= 2= | =)

b
% \U @ ‘‘‘‘‘‘‘‘ \m\/ /\\ ‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘ \@H\ .‘ﬂl Bﬂulnou
- A

- PRI LRLIEILPIIIIID2II2: TN
7 X 7) )
= = Jow Fou Fow o g = 2 KX .
- «m e e Bs V\o roocroors veoecEeos /v%w.@ 9 ,v\o
\ —X

oo & o & e = = . E/ 2) : ] Q & \
A. B y : N9 _ — \ \= <
AN ol / \
< <




STEP 43

e Attach Low Row Face Mount Plate [38]
to Pulley Deck [17] using 5/8” x 2.25” Hex
Bolt [53], 5/8’ Flat Washer [42], 5/8” Lock
Washer [43], and 5/8” Hex Nut [44].

e (I |Ensure Attached plate on Low Row
Face Mount Plate [38] is facing towards the
Inside as shown in 43-A.

43-A v W9 0 g
Q ®‘IQ® ‘6)

N 1 (@

O VQ o

< © (@

y@@@@@@@@@@@@@@@é{o

page 64 of 74



[39], align the nubs on the bracket with the
keyholes on the Low Row Face Mount Plate

[38] and insert them as shown below.
e Ensure Rhino Low Row Bracket [39] is in

¢ To install the Rhino Low Row Bracket
locked position before use.

STEP 44

A 0%

“‘WWQWWWWWW.@@@@W@I@ SSSSSSSsSSS

- S Y- W v W) v ™

4 )
@\

wwwm@w@\
- _

U

R e

eSS S S e S S SSsS eSS ssSsSsss s

POPOOOPPIIOIOIIISIPFII @&
= 6

page 65 of 74

PSS SSSS S

IS99 0 99

ST

P S S S S S e S S S S S S S SS SSSsSsSsSSsSSsSSsSsSs S

PPPPPPIPOPOPIOPIPROPIIOIOIIPFSPI O 9 \




STEP 45

e Ensure Plate Load Trolley is placed on the e Attach Triangle Grip [35] to clevis at end
Rhino Hook in its highest position. of Lower Rhino Cable.

e Pull Lower Rhino Cable and place into
slot on side of Rhino Low Row Bracket [39]
as shown in 45-A.

45-A

S

D

. §

(<)

k=

20 Q0O C

SR

=

=

45-B N

page 66 of 74



STEP 46

o Apply the “Effective Weight” Number

| abels on the front of the Weight Stack
Plates, approximately 3.5” from the edge of
nlate.

e Attach key ring on Selector Pin Lanyard
[56] to front hole on pulley plate of the

e The existing 201b label on the top plate

should be replaced with the 10lb.

46-A

Weight Stack Stem [541].

q
— 1]

5 ) | o o )

©)
a
b

AEIEIEIE
8 B o

;

=== =
ESI RN RIC | RS
o1

C@DDDDDDDDOOOOODDDDDDDDDDDDDD Of -

—
—

46-B

.
]
(&

)

'@!

DIEDIED 1D 1D 1D 1D 15D [ED

page 67 of 74



%////// .

/ @W

Lock
_3/4"

X 4

page 68 of 74

B E

A S S TE R TR T T

QQQQQ@QQQQQ@Q@QQQQ@OQ

YO Q %%@U%%%%%%%%%%%@v%%%%%%%%%%%%%%%%%%%%%%%%%%@ YOO \

NIN ﬁ\n@ <

AN \ 6

%%w

\ /A

Hex Nuts [98] through

—
\ // \\
N
\
o\
—

NN N

QQQQ@%MV\

1)A,G |%//

STEP 47 (SHROUD ASSEMBLY)
e Attach Weight Stack Rear Shroud - RH
e Note: Lower 1”7 x 4-3/4" Hex Bolts [95]

and 1” Flat Washer [96] were inserted In

[94] and Weight Stack Rear Shroud - LH
window cutouts on shrouds and secure
STEP 10.

[93] on rear uprights by placing 1”

Washers [97] and 17
using 1”7 Flat Washers [96] and 1”

Hex Bolts [95].




aMW@dmaﬂwﬂvaJv AHMM_
|
-«

AT &

gggggggggggggggggggggggggggggggggggggggg

89,932%3%%%5%%%%%% %% %% %0 0% 0% 0. 20,0,30.5,000 00 00 30 g/x

using 1/4” x 5/8” Button Head Screws [99]

[94] to Weight Stack Shroud Brackets [91]
and fully tighten.

e Attach Weight Stack Nameplate Shrouds

m

STEP 48 (SHROUD ASSEMBLY)

Tools Required:
x 3/8” Button Head Screws [101] and 1/4”

Stack Nameplate Shrouds [94] using 1/4”
Nylock Nuts [102].

e Attach Backer Plate [100] to Weight

o 5/327 Allen Key

48-A

page 69 of 74

48-D

48-C




STEP 49

e Attach Lat Bar [34] to lat pulldown clevis e Remove Rhino Row Low Bracket [39]

using D Carabiner. from Low Row Face Mount Plate [38].

e |n order to attach Rogue V2 Multi Belt e Attach Rogue V2 Multi Belt [33] to Lower
[33] to Lower Rhino Cable clevis first Rhino Cable clevis attachment point using
remove belt and Lower Rhino Cable from included Carabiners.

Rhino Low Row Bracket [39]. e Attach Single Handle Attachments [80] to

Swivel Trolleys using included Carabiners.

- AP NCANN
oco0o0vo0oo00O0CO0COCOCPCPOLOOODOOOO0O
B | e o & \S/S/RIIRV
G G ‘ ' O G
R ?ﬁ AN~ - J;’—I - 2
]
/R
7) / O @ & \b\
O S — —\ 4@@
: M O |[se
DI 0 0
|) @ 38 Ol |z |
D1 7@ @”9
D ¥ 0 J
@ 36 36
ﬁ (= EEQ (= EEO
49-B g O o ﬁm
I Z 1
I U% 9|
|9 N ; \
I~ ‘ ; \¢
g GEZ &
ik %g% g 4 )
e g
el | TR~
9 N
g N Z
9 0z
g SN Z
g L Z
0
| B
g 9 ¢ {@
9 e o
?J%
9 |l

page 70 of 74



STEP 50

e |f Plate Load Carriage rolls too tightly or e Retighten the roller bolts and nuts until

oosely on upright, the fit may be adjusted the nut touches the face of the carriage
oy first loosening the two foremost roller side plate. DO NOT OVERTIGHTEN. Bolt/
oolts and nuts. nut should be snug, not tight!

e Then tighten (clockwise) or loosen Note:

(counter clockwise) the four set screws with

_ e Tighten/loosen all four set screws evenly
a 3/32" Allen Key as desired.

to ensure the Plate Load Carriage remains
evel.

50-A

50-B

Set Screw

page 71 of 74



CABLE MAINTENANCE (RHINO)

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:

e |f cable system is tight, no further calibra-

e Multi Tool tion is needed.
e Tighten Jam Nut on both cables and retest ® If cable system still has slack, proceed to
the cable tightness. STEP 2.
e NOTE: DO NOT OVERTIGHTEN JAM NUT
51-A 51-B i
_ N\ { T fE———]
gl
N .
)
( ‘[(lf’ : ““ .

STEP 2

Tools Required:
e Multi Tool, 7/32” Allen Key

e Remove 3/8" Hardware.

e Raise the height of the Low Cable Stop
Bracket up one hole to calibrate the cable
tightness.

e Re-install 3/8” Hardware and test the
cable tightness.

e |fslack is still present, repeat the process
by raising the bracket by one hole until

the whole cable system is taut but not
suspending the Plate Load Trolley above its
stop blocks.

Note: Adjust both cable jam nuts and
bracket height if needed to make cable
taut.

page 72 of 74



CABLE MAINTENANCE (INDY)

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:
e Multi Tool

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

e |f cable system is tight, no further
calibration is needed.

D

page 73 of 74



INCLUDED MONSTER STRIP

e *Hardware and tools not included for
installing Monster Half Strips [781.

e 3/8"x2-1/2"” Wood Lag Screws and
3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e | et strip hang and ensure it is square
using a level then mark locations of the
remaining holes.

e Hold strip to the side as shown in 54-B
and drill pilot holes in the marked locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer Is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip In a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |f you are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 2x

3/8” Flat Washer

3/8” x 2-1/2” Lag

Screw

94-A

Wall Stud —

@ oroauEe S O\
CODODDDD

Wall Stud —

O O 00O ORDEUES © O © @@/é\
QLD DLRLDOODDLDLODDDR

54-B

94-C

/

LLLLOOODOLE

| @ OROGIIED @/é\

OO O OO ORDEGIIES © (O O @@/é\

LRLLLULU L L OO L L

page 74 of 74












IRON GAME
PROGRAMMING




